
LICENSING OF SYSTEM OPERATORS 

CHAPTER lOA 

LICENSING OF WATER SUPPLY AND 
WASTEWATER TREATMENT 

SYSTEM OPERATORS 

Authority 

N.J.S.A. 13:1D-1 et seq., 58:10A-1 et seq., 58:11-64 
et seq., and 58:12A-1 et seq. 

Source and Effective Date 

R.1997 d.48, effective February 3, 1997. 
See: 28 N.J.R. 4300(a), 29 N.J.R. 480(c). 

Chapter Expiration Date 

In accordance with N.J.S.A. 52:14B-5.1c, Chapter lOA, Licensing of 
Water Supply and Wastewater Treatment System Operators, expires on 
June 29, 2002. See: 34 N.J.R. 407(a). 

Chapter Historical Note 

Chapter lOA, Licensing of Water Supply and Wastewater Treatment 
System Operators, was adopted by R.1997 d.48, effective February 3, 
1997, as Subchapter 1, Water Supply and Waste-Water Collection and 
[...]
Substantially amended (c). 
Amended by R.2000 d.406, effective October 2, 2000. 
See: 32 N.J.R. 2279(b), 32 N.J.R. 3585(a). 

In (b), substituted a reference to the Division for a reference to the 
Bureau; and added (d) and (e). 

7:10A-1.10 Licensed operator required; exemptions 

(a) Unless exempted pursuant to (c) below, every owner 
of a system shall employ a licensed operator holding the 
license prescribed by the Department for that classification 
of system as follows: 

1. S licenses are licenses to operate a public wastewa­
ter treatment system. 

2. C licenses are licenses to operate a public wastewa­
ter collection system. 

3. T licenses are licenses to operate a public water 
treatment system. A T licensed operator may operate any 
vsws. 

4. W licenses are licenses to operate a public water 
distribution system. A W licensed operator may operate 
any VSWS. 

5. N licenses are licenses to operate an industrial 
wastewater treatment plant. 

ENVIRONMENTAL PROTECTION 

6. NS licenses are licenses to operate an industrial 
wastewater treatment system consisting only of an oil 
water separator or a sedimentation unit. 

7. CN licenses are licenses to operate only the public 
wastewater collection system which a person was operat­
ing on July 2, 1984. A CN license is restricted to a 
particular system, permits the operator to continue oper­
ating only that system, and shall not be used to meet the 
licensed operator requirements for any other system. 

8. NN licenses are licenses to operate an industrial 
wastewater treatment system which a person was operat­
ing with a valid S-In license on July 2, 1984. However, the 
NN license shall not be used to meet the licensed opera­
tor requirements for any other system. 

i. S-In licenses were licenses to operate industrial 
wastewater treatment systems. These licenses were dis­
continued effective July 2, 1984. 

9. VSWS licenses are licenses to operate: 

i. A public community water system, which serves 
100 or fewer dwellings or properties, and which does 
not have treatment; or 

ii. A public nontransient noncommunity water sys­
tem which has no treatment or treatment in the form of 
disinfection, home style ion exchange units or any other 
treatment which does not require chemical addition, 
process adjustment, backwashing, media regeneration 
(for example, calcium carbonate filters, granular acti­
vated carbon, cartridge filters). 

(b) The licensed operator shall be in charge of the opera­
tion of the system. 

1. If a system is reclassified by the Department, the 
licensed operator of the reclassified system may continue 
as the licensed operator of that system, regardless of the 
new classification of that system, except that a VSWS 
licensed operator shall not operate a system reclassified 
so that it requires a T or W licensed operator. 

(c) A licensed operator is not required for the following 
systems: 

1. Industrial wastewater treatment systems and public 
wastewater treatment systems which do not require an 
individual NJPDES permit or a NJPDES general permit 
authorization to discharge pursuant to N.J.A.C. 7:14A; 

2. Industrial wastewater treatment systems for which a 
NJPDES general permit authorization to discharge has 
been issued pursuant to N.J.A.C. 7:14A, for stormwater 
runoff only; 

3. Industrial wastewater treatment systems which con­
sist of American Petroleum Institute (API) approved or 
equivalent gravity oil/water separators and/or sedimenta­
tion units used to treat discharges consisting solely of 
stormwater runoff not commingled with other wastewater; 

Supp. 10-2-00 lOA-6 



LICENSING ~F SYSTEM OPERATORS 

(c) Each licensed operator of a public wastewater treat­
ment system (S class) or a public wastewater collection 
system (C class) shall maintain a record of all industrial and 
commercial dischargers into such system which could exert a 
deleterious effect on either the collection system or the 
receiving treatment system. The collection system operator 
shall provide a list of all such industrial and commercial 
dischargers to the owner or permittee of the receiving 
system by the lOth day of the month following each month 
for which the data is collected. 

(d) Each licensed operator or the owner of a Public 
Water Treatment System or Public Non-Community Sur­
face Water Treatment System (T class) shall submit the 
monthly Operating Report of Water Treatment Plants, on 
the form provided by the Department, to the Department 
before the lOth day of the ·month following each month for 
which the data is collected. The report shall include: 

1. The plant identification number and classification; 

2. The month for which the report is provided; 

3. The name of the purveyor; 

4. Plant description and its location; 

5. The pumpage quantity, both raw and treated water; 

6. Chemical data as specified on the form; 

7. The name and signature of the operator; and 

8. Information related to system processes. 

(e) Each licensed operator of a Public Water Distribution 
System (W class) shall, at a minimum: 

. 1. Exercise all major system valves for emergency inter­
connections annually; and 

2. Notify the system owner of any line breaks, pumping 
failures or water quality complaints relating to treatment. 

7:10A-1.13 (Reserved) 

7:10A-1.14 System classification 

(a) Public wastewater treatment systems (S), public water 
treatment systems, or public non-community surface water 
treatment systems (T, VSWS), industrial wastewater treat­
ment systems (N), public wastewater collection systems (C) 
and public water distributions systems (W, VSWS) shall be 
classified into one of the classes established in (b)l through 
5 below at Table I(S), Table I(T), Table I(N), Table I(C) 
and Table I(W), respectively. 

1. Except for VSWS, the Department shall assign 
points to each public wastewater treatment system (S), 
public water treatment system or public non-community 
surface water treatment system (T), and industrial waste­
water treatment system (N) for every item in (c) below 
that applies. The classification of each· system as deter­
mined by (b)l through 3 below shall be based upon the 
total number of points assigned to it in accordance with 

7:10A-1.14 

(c)l through 3 below in Table II(S), Table II(T) or Table 
II(N), respectively. 

2. The Department shall determine the population 
served or the population equivalent for public wastewater 
collection systems (C), and the population served or 
equivalent for public water distribution systems (W) as 
established at (b) 4 and 5 below in Table I(C), and Table 
I(W), respectively. 

3. If unique treatment system conditions exist that are 
not set forth in the tables below, the Department shall 
adjust the system classification by determining the unique 
conditions equivalent to a comparable factor in the tables 
and assigning points accordingly. 

4. The toxicity grouping for an industrial wastewater 
treatment system (N) in Table II (N) shall be determined 
from the Standard Industrial Classification (SIC) code 
table, at (c)4 below, for the facility whose system is being 
classified. 

(b) Systems are classified in accordance with the follow­
ing tables: 

1. The classification of public wastewater treatment 
systems (S) is as follows: 

System class 
Range of points 
as determined 
under (c)1 below 

Table I(S) 

S1 S2 S3 S4 
30 or less 31 to 55 56 to 75 76 and 

greater 

2. The classification of public water treatment systems 
or public non-community surface water treatment systems 
(VSWS or T) is as follows: 

i. "Very Small Water System (VSWS)" as defined 
at N.J.A.C. 7:10A-1.10. 

ii. 

System class 
Range of points 
as determined 
under (c)2 below 

Table I(T) 

T1 T2 T3 T4 
30 or less 3f to 55 56 to 75 76 and 

greater 

3. The classification of industrial wastewater treatment 
systems (N) is as follows: 

System class 
Range of points 
as determined 
under (c)3 below 

Table I(N) 

N1 N2 
6 to 19 20 to 49 

N3 
50 to 69 

N4 
70or 
more 

4. The classification of public wastewater collection 
systems (C) is as follows: 

lOA-9 Supp. 10-2-00 



7:10A-1.14 

System class 
Population served 
or population 
equivalent 

Table I(C) 

C1 
251 to 1,500 
people 

C2 
1,501 to 
15,000 
people 

C3 
15,001 to 
50,000 
people 

C4 
50,0001 
or more 
people 

5. The classification of public water distribution sys­
tems (W) is as follows: 

Table I(W) 

System class W1 W2 W3 W4 
Population served 101 or more 1,501 to 15,001 to 50,000 
or equivalent connections 15,000 50,000 or more 

and Jess than people people people 
1,501 people 

(c) Points shall be assigned to systems in accordance with 
the following tables. 

1. Points shall be assigned to public wastewater treat­
ment systems (S) as follows: 

Table II(S) 

Item/Unit Points 
DESIGN FLOW 
2 pts per MGD or part thereof, 20 max., multi-
ply MGD by 2 MGD x 2 

EFFLUENT DISCHARGE 
Surface water discharge 
Land disposal-evaporation 
Subsurface disposal 
Direct recycle and reuse system 

VARIATIONS IN RAW WASTE 
Variations do not exceed those normally or 
typically expected 
Recurring deviations or excessive variations of 
100% to 200% in strength and/or flow 
Recurring deviations or excessive variations of 
more than 200% in strength and/or flow 
Raw wastes subject to toxic waste discharges 
which affect plant performance 

PRETREATMENT 
Screening, comminution, grinder 
Grit removal 
Plant pumping of main flow 
Equalization 

PRIMARY TREATMENT 
Primary clarifiers 
Combined sedimentation/digestion 
Chemical addition (except chlorination, en­
zymes, etc.) 

SECONDARY TREATMENT 
Trickling filter or rotating Biological contactor 
with secondary clarifiers 
Activated sludge with secondary clarifiers (in­
cluding extended aeration and oxidation ditch-
es) · 
Stabilization ponds without aeration 
Aeration lagoon 

Supp. 10-2-00 

2 
2 
4 
6 

0 

3 

6 

10 

3 
3 
3 
3 

5 
5 

4 

10 

20 
6 

10 

lOA-10 

ENVIRONMENTAL .PROTECTION 

Item/Unit 
ADVANCED WASTEWATER TREATMENT 
Polishing pond 
Chemical/physical without secondary treatment 
Chemical/physical following secondary treat­
ment 
Biological or chemical/biological 
Ion exchange 
Reverse osmosis electrodialysis 
Chemical recovery, carbon regeneration 
Sand filters 

SOLIDS HANDLING 
Thickening 
Anaerobic digestion/aerated holding tank 
Aerobic digestion 
Evaporation sludge drying 
Mechanical dewatering 
Solids reduction (incineration, wet oxidation) 
Com posting 

DISINFECTION 
Chlorination or comparable treatment 
On site generation of disinfectant 

Points 

4 
18 

12 
14 
12 
16 
6 
5 

6 
12 
8 
2 

10 
14 
5 

6 
6 

2. Points shall be assigned to public water treatment 
systems or public non-community surface water treatment 
systems (T) as follows: 

Table II(T) 

Item/Unit Points 
SIZE 
Population served, 1 pt. per 10,000 or part 
thereof, 10 pts max., population divided by 
10,000 to obtain number # x 1 
Peak month's production (average day), 10 pts 
max., 1 pt per mgd or part thereof, multiply 
mgd by 1 mgd x 1 

WATER SUPPLY SOURCE 
Ground water 6 
Ground water under direct influence of surface 
water 10 
Surface water 22 

TREATMENT 
Aeration (without packed column) 
Chemical precipitation softening 
Coagulation-flocculation with sedimentation 
Coagulation-flocculation without sedimentation 
Corrosion inhibitors 
Disinfection with chlorine 
Disinfection with chlorine dioxide 
Disinfection with chloramines 
Disinfection with ozone 
Fluoridation 
Filtration with membrane 
Filtration with multimedia and/or gravity filters 
Filtration with monomedia and/or pressure fil­
ters 
Granular activated carbon (GAC) 
Ion exchange 
Ion exchange with degasser 
Iron/Manganese removal employing oxidation 
Iron/Manganese hardness sequestration 

8 
20 
20 
10 
8 
8 

10 
10 
15 
8 

15 
15 

10 
15 
10 
15 
10 
8 



LICENSING OF SYSTEM OPERATORS 

Item/Unit 
Packed column aeration (PCA) 
Packed column aeration with granular activated 
carbon air pollution abatement 
pH adjustment 
Reverse osmosis or electrodialysis, etc. 
Sludge (in plant) treatment with recycling 
Taste and odor control (carbon or oxidants) 

Points 
15 

20 
8 

15 
6 
8 

3. Points shall be assigned to industrial wastewater 
treatment systems (N) as follows: 

Table II(N) 

Item/Unit Points 
TOXICITY GROUP BASED ON SIC CODE FRO~ 
TABLE II(N)A BELOW: 
Group I 1 
Group II 5 
Group III 10 
Group IV 15 
Group V 20 
Group VI 25 

RECEIVING WATER 
Surface water-FW or Delaware River Zones 1, 
2or3 5 
Surface water-SE or Delaware River Zones 4, 5 
or6 3 
Surface water-SC 2 
Ground water 5 
Discharge into a public wastewater treatment 
system 2 

HYDRAULIC LOAD 
Indirect discharge less than 0.008 MGD 0 
Discharge less than 0.1 MGD 2 
Discharge 0.1 to 1.0 MGD 4 
Discharge 1.0 to 10.0 MGD 6 
Discharge greater than 10.0 MGD 10 

PRIMARY TREATMENT 
pH adjustment 
Equalization 
Oil separation 

1 
1 
3 

Item/Unit 
Dissolved air flotation 
Chemical coagulation/flocculation 
Sedimentation/clarification 
Chemical addition 
Simple filtration (bag filters, cartridge filters, 
etc.) 
Disinfection 
Air stripper/cooling towers 

SECONDARY TREATMENT 
Activated sludge with secondary clarifiers 
Bio-filtration with secondary clarifiers (includ­
ing trickling filters or rotating biological contac­
tors) 
Stabilization pond 
Disinfection 
Spray irrigation/overland flow 
Oxidation ditches 

ADVANCED WASTEWATER TREATMENT 
Ammonia removal (nitrification/break point 
chlorination) 
Nutrient removal (denitrification or phosphorus 
removal) 
Advanced filtration (sand filters, multi-media 
filters, plate and frame filters, etc.) 
Carbon adsorption 
Ion exchange 
Post aeration/dechlorination 
Reverse osmosis ultra filtration 
Ultraviolet - peroxide reactor 

SLUDGE HANDLING/DISPOSAL 
Digestion 
Sludge conditioning 
Mechanical dewatering 
Drying bed or lagoons 
Thickening or dissolved air flotation 
On-site land filling 
Com posting 
Incineration/wet oxidation 

7:10A-1.14 

Points 
-3-

5 
3 
2 

2 
2 
5 

15 

10 
5 
2 

10 
10 

10 

10 

5 
10 
10 
2 

10 
5 

5 
2 
4 
2 
3 
2 
7 

10 

4. Toxicity groups based on SIC Code shall be as 
follows: 

Table II(N)A 

SIC Codes 
Any SIC Code not 
listed below 
Any SIC Code 
Any SIC Code 
Any SIC Code 

0721 
10xx 
12xx 
1475 
22xx 
22xx 
2491 
2493 
25xx 
25xx 
261x, 262x, 263x 
27xx 

Description 

Non-contact Cooling Water only 
All groundwater remediations of toxic substances, including priority pollutants 
Contaminated stormwater runoff shall be considered as process water for 
purposes of determining Toxicity Group 
Crop dusting & spraying 
Metal mining 
Coal mining 
Phosophate rock mining 
Textile Mills-no finishing operations 
Textile Mills-any finishing operations (dyeing, coating, etc.) 
Wood preserving 
Reconstituted wood products 
Furniture & Fixtures-no metal finishing 
Furniture & Fixtures-with metal finishing 
Pulp, Paper, and Paperboard Mills 
Printing & Publishing 

lOA-11 

Toxicity Group 
I 

I 
v 
Based upon facility SIC 
Code as listed below 
IV 
v 
III 
IV 
I 
v 
VI 
II 
I 
v 
v 
II 

Supp. 10-2-00 



7:10A-1.14 

SIC Codes 
2812 
2813 
2816 
2819 
282x 
283x 
284x 
285x 
2861 
2865, 2869 
2879 
289x, except 2891 
2891 
29xx 
30xx 
31xx, except 3111 
3111 
331x, except 3313 
3313 
332x 
333x 
334x 
335x 
336x 
339x 
341x, 342x, 343x, 344x, 
345x, 346x, except 3431 
& 3463 
341x, 342x, 343x, 344x, 
345x 346x except 3431 
& 3463 
3431 
3463 
347x 
348x 
348x 
348x 
349x, except 3497 
349x, except 3497 
3497 
35xx 
35xx 
36xx, except as below 
36xx, except as below 
3624 
3671 
3672 
3674 
3679 
3691, 3692 
37xx, except 3731 
37xx, except 3731 
3731 
38xx, except as below 
38xx, except as below 
3844, 3845 

3861 
39xx 
39xx 
4231 
4493 
4499 
46xx 
4911, 4931 
4941 

Supp. 10-2-00 

ENVIRONMENTAL PROTECTION 

Description 
Inorganic Chemicals-Alkalies & Chlorine 
Industrial Gases 
Inorganic pigments 
Industrial inorganic chemicals 
Plastics Materials & Synthetic Resins 